
 

Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017)  i 

 
 

Application for Works Approval  
 

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6158/2018/1  

  

Applicant 
 

Hastings Technology Metals Limited 

ACN 122 911 399 

  

File Number DER2018/000838 

  

Premises Yangibana Rare Earths Project Early Works 

Mining Leases M09/158, M09/157, L09/68, L09/70, L09/80, 
L09/81, G09/14 and E09/1700 

WEST LYONS RIVER  WA  6705 

 

Date of Report 29 November 2018 

 

Status of Report Final 
 

 

 
Decision Report 



 

Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017)  ii 

Table of Contents 
[...]
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

Minister the Minister responsible for the EP Act and associated regulations 

MS Ministerial Statement 

mtpa million tonnes per annum 

Noise Regulations Environmental Protection (Noise) Regulations 1997 (WA) 

Occupier has the same meaning given to that term under the EP Act. 

Prescribed 
Premises 

has the same meaning given to that term under the EP Act. 

Premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report 

Primary Activities as defined in Schedule 2 of the Revised Licence 

Review this Licence review 

Revised Licence the amended Licence issued under Part V, Division 3 of the EP Act 
following the finalisation of this Review.  

Risk Event  As described in Guidance Statement: Risk Assessment  

TDS Total Dissolved Solids 

UDR Environmental Protection (Unauthorised Discharges) Regulations 
2004 (WA) 

WWTP Wastewater Treatment Plant 

µg/m3 micrograms per cubic metre 

µg/L micrograms per litre 

 
  



 

3 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

2. Purpose and scope of assessment 
On 14 May 2018, Hastings Technology Metals Ltd (Applicant) submitted an application 
(Hastings, 2018) to the Department of Water and Environmental Regulation (DWER) for a works 
approval under the Environmental Protection Act 1986 (EP Act).  This application is for 
construction of a mobile crushing and screening plant (Category 12), putrescible landfill 
(Category 64) and wastewater treatment plant (Category 85).  These are the early works for the 
Yangibana Rare Earths Project, and will allow for investigative works and mineral exploration 
activities to be undertaken.   
The Premises is located approximately 270 kilometres (km) east-northeast of the town of 
Carnarvon in the Gascoyne Region of Western Australia.   
The Yangibana Rare Earths Project will involve the mining of rare earth elements (REE) from 
four deposits, above and below the groundwater table.  Ore will be processed onsite 
(beneficiation and hydrometallurgical processing) to produce a REE concentrate that will be 
transported via road to Geraldton port for export.  Tailings storage facilities (TSFs) will be 
constructed to receive waste (tailings) generated from the processing of ore.  Construction of 
the processing facilities and TSFs will be subject to a separate Works Approval application.     

2.1 Application details 
Table 2 lists the documents submitted during the assessment process. 
Table 2: Documents and information submitted during the assessment process 

Document/information description  Date received  

Application form: Works Approval under Part V, Division 3, 
Environmental Protection Act 1986, Environmental Protection 
Regulations 1987, including Attachments.   

 

14 May 2018 

RE: Yangibana Early Works – W6158/2018/1 – further 
information, email correspondence from Lara Jefferson, 28 
September 2018, 1:07pm 

28 September 2018 

3. Background 
The Applicant holds the tenements which form the Yangibana Project under its 100% owned 
subsidiaries, Gascoyne Metals Pty Ltd and Yangibana Pty Ltd.  The Project is located within six 
tenements, comprising two mining leases (M09/158 and M09/157), four miscellaneous leases 
(L09/80, L09/81, L09/70, L09/68) and one general purpose lease (G09/14).  The borrow pits 
occur on M09/157, M09/158 and G09/14, the landfill occurs on E09/2018 and the WWTP occurs 
on L09/80.   
The underlying land tenure is pastoral lease, with the Project overlying Gifford Creek and Wanna 
Stations. 
The Application relates to the following Primary Activities at the Premises for the prescribed 
premises categories defined in Schedule 1 of the Environmental Protection Regulations 1987 
(EP Regulations) as listed in Table 3.  
Table 3 lists the prescribed premises categories that have been applied for. 
  



 

4 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

Table 3: Prescribed Premises Categories  

Classification 
of Premises 

Description Approved Premises 
production or design 
capacity or throughput 

Category 12 
Screening, etc. of material: premises (other than premises within 
category 5 or 8) on which material extracted from the ground is 
screened, washed, crushed, ground, milled sized or separated 

363,000 cubic metres (m3) 

Category 64 

Class II putrescible landfill site: premises on which waste (as 
determined by reference to the waste type set out in the 
document entitled “Landfill Waste Classification and Waste 
Definitions 1996” published by the Chief Executive Officer and 
as amended from time to time) is accepted for burial 

30 tonnes per year 

Category 85 

Sewage facility: premises –  

 On which sewage is treated (excluding septic 
tanks); or 

 From which treated sewage is discharged onto 
land or into waters 

70 cubic metres per day 

4. Overview of Premises 
4.1 Operational aspects 
The preliminary works phase of the Yangibana Project involves the construction of an access 
road, a 100 person accommodation facility, and a laydown area and equipment storage area to 
be located at the future processing plant area.  A crushing and screening plant will be mobilised 
to site and utilised to produce construction material for the road base. A WWTP and landfill will 
be constructed to process and accept waste from the accommodation village.   
Self-bunded fuel tanks will be stored onsite and power will be supplied from diesel-fueled 
generators (two 20kVA) using self-bunded temporary diesel storage tanks.  Water will be 
sourced from an existing groundwater bore and treated through a reverse osmosis (RO) 
treatment plant to Australian Drinking Water Guidelines.  Up to 50 kL per day of reject water 
from the RO plant, with estimated total dissolved solids (TDS) concentration of 800 mg/L, will 
be combined with the treated wastewater from the WWTP and discharged to the designated 
irrigation area.   
The Applicant currently operates a forty (40) person capacity fly camp at the Project.  A 19 m3 
per day capacity WWTP treats wastewater from the camp, with treated effluent discharged to a 
1 hectare (ha) irrigation area.     
The operational aspects for the prescribed activities, as defined within the Application (Hastings, 
2018) are detailed below: 

 Category 12 – Screening, etc. of material 
Four borrow pits will be required to source material for road base construction.  Approximately 
85,530 cubic m3 of fill material will be processed through the mobile crushing and screening 
plant at each borrow pit location.  The borrow pits will be approximately 5.5 m deep, and will 
accommodate an area of approximately 21 hectares (ha) in aggregate.  Land clearing of the 
borrow pits will occur over a period of approximately 18 months, with one borrow pit being used 
at a time and at completion, the next borrow pit will then be cleared and the mobile plant moved 
to the new location. 
 



 

5 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

The mobile crushing and screening plant will comprise of a track mounted mobile crusher with 
a feed bin, jaw crusher and discharge conveyor.  The crushing component of the plant will be 
powered by a 260 kW diesel engine fitted with hydraulic drives.  A track mounted mobile screen 
will be fitted with a feed bin, double deck screen and discharge conveyors.  The screening 
component of the plant will be powered by a 75 kW diesel engine fitted with hydraulic drives.   

 Category 64 – Putrescible landfill 
The Applicant currently operates a small putrescible landfill at the existing exploration camp.  
This facility does not require regulation under the EP Act as it accepts less than 20 tonnes of 
waste per year, which is the threshold for a Category 64 landfill as specified under Schedule 1 
of the EP Regulations.   
The Applicant has indicated that an additional 0.15 ha disturbance footprint has been allocated 
to meet any additional volume of putrescible waste from the proposed 100 person 
accommodation facility, if required.  The Applicant has advised (Hastings, 2018) that up to 30 
tonnes of waste per year may be landfilled.  Putrescible, Inert Waste Type 1 and Inert Waste 
Type 2 will be accepted at the landfill.  Construction waste, chemical waste and hydrocarbons 
will be disposed of offsite.   
The landfill will involve the progressive construction of a series of four small trenches 2 m x 20 
m in area, and 2 m in depth.  The trenches will be backfilled until level with the surrounding 
ground on decommissioning and rehabilitated.   

 Category 85 – Sewage facility 
The proposed WWTP will be a containerized five (5) stage Bardenpho treatment train, housed 
in a 40 foot sea container with external balance and irrigation tanks.  The WWTP will accept 
sewage and grey water from the 100 person accommodation village.  Wastewater from the 
temporary 80 person fly camp is currently treated through a WWTP, however operates below 
the design capacity for Category 85 (more than 20 but less than 100 m3 per day), specified 
under the EP Regulations.   
During the early and preliminary works phase (this application) up to 26 m3 per day (based on 
260 litres of wastewater per day per person) of wastewater from the 100 person accommodation 
village will be treated.  The Applicant has advised that the WWTP also has the capacity to 
support the larger 300 person village required for the main project’s construction workforce, from 
which approximately 70 m3 per day of wastewater would be generated.     
DWER has assessed the maximum anticipated throughput for the WWTP during the 
construction phase of the main project, being up to 70 m3 per day, based on typical wastewater 
per person per day of approximately 260 litres.     
The process comprises (refer Figure 1): 

• Waste collection (pump station) – raw sewage is gravity fed from its source and pumped 
to the balance tank; 

• Screening (Spirac screen) – from the pump station, raw influent passes through a Spirac 
inlet screen which removes inorganic waste, which is subsequently dewatering and 
disposed of into a bin automatically.  Screened influent is gravity fed to the balance tank; 

• Mass holding (22kL Balance tank) – designed to handle peak flows from the sewage 
pump inputs over a 12 hour period, provide a controlled flow twice daily into Primary tank 
one; 

• Anaerobic treatment (Primary tank 1) – holding/mixing tank to introduce sludge drawn 
from the clarifier to the influent which acts to introduce bacteria to the influent and return 
the converted nitrates to the anoxic zone to be further converted to nitrogen gas. The 
mixed influent flows to the Primary tank 2 using a trickle through system to allow the top 



 

6 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

surface of the water to overflow to the Primary tank 2; 

• Anoxic treatment (Primary tank 2) – denitrification occurs, whereby oxidised nitrogen in 
solution is converted to nitrogen gas.  Trickle through system allows wastewater to flow 
through to the aeration tank; 

• Aeration (Aeration tank) – oxygen is provided via a mixing aerator which is controlled via 
on/off timers set to maintain the dissolved oxygen levels of between 1-2 mg/L.  This 
allows for oxidation of nutrients, reducing ammonia, Biochemical Oxygen Demand 
(BOD) and Chemical Oxygen Demand (COD).  Wastewater then flows to the clarifier; 

• Clarification (Clarifier tank) – suspended activated sludge is settled out.  As influent 
enters the clarifier is it dosed and mixed with poly aluminium chloride which binds 
particles together.  The treated effluent passes through to the chlorine contact tank.  
Settled sludge is removed with a pump and returned to primary tank 1 to mix with new 
incoming raw sewerage.  Waste sludge is pumped into the sludge thickening tank; 

• Chlorination (Chlorine contact tank) – chlorine is added (tablet form) to reach and 
maintain a chlorine residue of around 2 mg/L.  Water is retained so a 30 minute contact 
time is achieved before entering the final irrigation tank; 

• Irrigation (22 kL irrigation tank) – treated wastewater (Class C) and waste water from the 
Reverse Osmosis Plant will be directed to the irrigation tank, from where it will be 
disposed of via irrigation to a designated sprayfield; and 

• Sludge thickening (9.5 kL sludge thickening tank) – excess sludge is thickened for 
removal via a waste disposal truck.   

Effluent will be treated to a secondary level of treatment (Category C) in accordance with the 
NWQMS, 1997 with effluent achieving the specifications detailed in Table 4. 
Table 4: Effluent specifications  

Parameter Units Value 

pH pH units 6.8-8.5 

Biochemical Oxygen Demand mg/L <20 

Total Suspended Solids mg/L <30 

Total Nitrogen mg/L <30 

Total Phosphorus mg/L <8 

E.coli cfu/100 mL  <1000 

 
The Class C treated wastewater will be disposed of to a fenced irrigation area.  The irrigation 
area will be constructed in two stages.  During the early works phase the irrigation area will be 
1.5 ha (Stage 1) in area.  During construction of the broader project, the irrigation area will be 
expanded to 4 ha (Stage 2) to account for the increased wastewater output from construction 
personnel.  Reject water from the reverse osmosis treatment plant will be combined with the 
treated effluent and disposed of to the irrigation area.   The Applicant has advised the quantity 
of RO reject water added to the WWTP irrigation water will not affect the quality of the WWTP 
discharge.   



 

7 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 
   Figure 1: Layout of wastewater treatment plant 

4.2 Commissioning activities 
The Applicant has indicated that the following commissioning activities will be undertaken: 

 Mobile crushing and screening plant 
The mobile crushing and screening plant will be commissioned over three days; the following 
will be undertaken: 
1. Revalidate the mobile crusher to have a valid operating licence. 
2. Confirm location of mobile crusher. 
3. Internal audit of clearing footprint, including bunding around borrow pit, no obstruction of 

drainage channels.  This will be undertaken for each borrow pit location. 
4. Un-pack from transport position to working position, secure the position of the mobile 

equipment; 
5. Hook up mechanically and electrically any optional items required. 
6. Check storage of hydrocarbons is setup on self-bunded containers, spill kit is present and 

spill procedure is with the spill kit.  This will be repeated at each borrow pit location where 
the mobile plant will be used. 

7. Add the diesel fuel and do a pre-start check. 
8. Start the engine, and observe for hydrocarbon drips or leaks.   
9. Test the individual components of the complete mobile crusher for correct rotations and 

movements and test drive over a short distance.   
10. Commission with actual load, observing dust generation and trial wetting of materials prior 

to entering crusher, adjust the crushing size if required and check screening operations. 



 

8 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 WWTP and irrigation area 
The following commissioning actions will be undertaken for the WWTP: 
1. Mechanical and electrical checks over a period of approximately three (3) days; 
2. Dry commissioning of the system using clean water; checking no hydrocarbon leaks at 

pumps and power supply, no leaks from the treatment system and sprinklers are operational 
and no flooding within spray field; 

3. Loading of chlorine and bacteria into the appropriate tanks, commencement of wet 
commissioning using site effluent over a three-month period.  During wet commissioning:  

• water samples will be collected approximately every two (2) weeks, laboratory 
analysis and verification of measurements within specified limits; 

• checks for odour will be undertaken; 

• checks for effluent and hydrocarbon leaks undertaken; and 

• checks for effectiveness of spray field.   

 Landfill   
The Applicant has advised the following actions will be undertaken for commissioning of the 
landfill: 
1. Confirm location and clearing footprint; 
2. Establish correct depth of the trench; 
3. Establish presence of bunding around the perimeter of the landfill 
4. Establish presence of a fire break around the perimeter of the landfill; and 
5. Initiate waste disposal to determine the landfill performance and adequate controls.  

4.3 Infrastructure 
The Premises infrastructure, as it relates to Category 12, 64 and 85 activities, is detailed in 
Table 5 and with reference to the Site Plan (Premise Map) (Figure 2). 
Table 5:  Yangibana Early Works Category 12, 64 and 85 infrastructure 

 Infrastructure  Site Plan Reference  

 Prescribed Activity Category 12  

A 363,000 m3 per year capacity mobile crushing and screening plant utilised at four borrow pit locations within the 
premises to produce road base material for construction of the Yangibana access road 

 

1 •  Track mounted mobile crusher with feed bin, jaw crusher and 
discharge conveyor; 

• Track mounted mobile screen fitted with a feed bin, double deck 
screen and discharge conveyors.  

81-8 Borrow Pit, 81-N Borrow Pit, 
82-8 Borrow Pit, 82-N Borrow Pit 

2 Dust emissions from the crushing and screening plant managed by: 

• Water carts utilised to wet feed materials; 

• Water sprays fitted on the mobile crushing plant crusher 
discharge and conveyor discharge points.   



 

9 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 Infrastructure  Site Plan Reference  

3 Drainage channels and diversion channels constructed to ensure 
surface water drainage is unimpeded and unaffected by the borrow 
pits. 

 Prescribed Activity Category 64  

A putrescible landfill to accept up to 30 tonnes of inert waste type 1, inert waste type 2 

1 Four trenches 2 m x 20 m in area, 2 m in depth, located at least 80 m 
from the nearest drainage line and 200 m from Fraser Creek 

Landfill site 
2 Earthen bunds and fencing constructed around perimeter of landfill 

trenches as they are progressively constructed and operated 

 Prescribed Activity Category 85  

A containerized five (5) stage Bardenpho WWTP to accept sewage and grey water from the on-site 
accommodation village.  After treatment the chlorinated water will be discharged to a fenced 1 ha irrigation area, 
expanded to 3 ha when throughput increases during construction of the broader project.  

1 Bardenpho WWTP comprising of a pump station, Spirac screen, 22kL 
balance tank, primary tank 1, primary tank 2, aeration tank, clarifier 
tank, chlorine contact tank, 22 kL irrigation tank and 9.5 kL sludge 
thickening tank, and associated high density polyethylene pipelines  

 

WWTP and sprayfield 2 1.5 ha irrigation field during the preliminary works phase, expanded to 
4 ha when construction of the Yangibana Rare Earths Project 
processing plant, TSF and ancillary infrastructure commences; and 
number of onsite personnel increases.  Treated wastewater and RO 
plant reject water combined and irrigated to sprayfield.     

 Other activities   

1 Temporary 40 person fly camp serviced by a 19 m3 per day WWTP, 
core yard, laydown area and equipment storage area 

Exploration Camp and laydown 
area 

2 Reverse osmosis plant RO Plant 

3 Self-bunded fuel storage tanks Self-bunded fuel tank 

 



 

10 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 
Figure 2: Site Plan 



 

11 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

4.4 Exclusions to the Premises  
The following activities/infrastructure will be occurring/located at the Premises which are not 
included in the scope of this assessment: 

• Abstraction of groundwater (production borefield) is regulated under the Rights in Water 
and Irrigation Act 1914 (RIWI Act); 

• Fuel storage area to store up to 65,000 litres of diesel for generator sets and light 
vehicles;  

• Operation of the 80 person capacity fly camp and associated WWTP (below threshold 
of Category 85 prescribed activity as specified in Schedule 1 of the EP Regulations); 

• Access road, including relief and spoon drains, and construction of a concrete causeway 
and culverts across Lyons River.  Concrete aggregate required for the causeway will be 
sourced off-site; 

• Process plant laydown area, including core yard, fuel area and equipment storage; 

• Reverse osmosis water treatment plant (below threshold of Category 85B prescribed 
activity as specified in Schedule 1 of EP Regulations); and 

• Diesel-fueled generators (below threshold of Category 52 prescribed activity as specified 
in Schedule 1 of EP Regulations).     

5. Legislative context 
Table 6 summarises approvals relevant to the assessment.  
Table 6: Relevant approvals and tenure 

Legislation Number Approval 

Environment Protection and 
Biodiversity Conservation 
Act 1999 (Cth) 

Decision Notice 
EPBC 2016/7845 

The preliminary/minor works of this occur as a 
component of a larger Project currently assessed as a 
‘controlled action’ under the EPBC Act.   

Two approvals under section 156 of the EPBC Act has 
been granted for the minor or preliminary works.   

Rights in Water and 
Irrigation Act 1914 

PMB201193(1) Bed and Banks Permit to construct the access road 
across the Lyons River and other drainage channels. 

GWL183285(2) Licence to take water for dust suppression for 
earthworks and construction purposes, exploratory 
drilling, mining camp purposes. 

Mining Act 1978 Registration ID 72489 Approval for Mining Proposal with a Mine Closure Plan 
for the Yangibana Rare Earths Project 

Radiation Safety Act 1975 

Mines Safety and Inspection 
Act 1994 

RM-992-310716 Exploration Radiation Management Plan, identification, 
assessment, control and reporting of radiation hazards 
and risks 

Part IV of the EP Act (WA) - 
Section 41A(3) Notice of 
decision to consent to minor 
or preliminary works issued 
25 August 2017 and 23 
March 2018. 

Assessment No. 2115 

 

 

Construction and operation of an access road, 
accommodation facilities, wastewater treatment plant 
and irrigation field in order to undertake investigative 
works including water investigations, geotechnical 
assessments, environmental surveys and mineral 
exploration activities.  Including approval to clear 
vegetation at landfill, WWTP, irrigation field and borrow 



 

12 
Works Approval: W6158/2018/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

Legislation Number Approval 

pit locations.    

Part IV of the EP Act Currently under 
assessment 

Approval for the Yangibana Rare Earths Project, 
including mining, ore processing, tailings storage and 
ancillary infrastructure.   

5.1 Part IV of the EP Act 

 Background 
The Yangibana Rare Earths Project is currently being assessed by the EPA under Part IV of the 
EP Act.  There was a 8 week public review period of the draft Environmental Review Document, 
which closed on the 28 October 2018.    
On 25 August 2017 the Chairman of the EPA issued a Notice of decision to consent to minor or 
preliminary works under Section 41A(3) of the EP Act to authorize the clearing of vegetation to 
allow for the construction of access roads, topsoil storage, the accommodation village, landfill, 
WWTP and irrigation field, borrow pits and the abstraction of up to 0.28 gigalitres of groundwater 
in order to undertake investigative works and mineral exploration activities.   
On 23 March 2018 a separate Notice was issued under Section 41A(3) for clearing within the 
project area to allow for the construction of an access road from the accommodation camp to 
the processing plant, and the borrow pit locations.   
This Works Approval relates to infrastructure approved by the EPA under the decisions to 